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Sample Description

Sample Receiving Date
Testing Period

Test Performed

Test Requested

Test Result(s)

Conclusion

Signed for and on behalf of

: SPC FLOORING, RIGID CORE FLOORING
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: JUN. 04, 2019

: JUN. 04, 2019 TO JUN. 26, 2019

: SELECTED TEST(S) AS REQUESTED BY APPLICANT

: SELECTED TEST(S) AS REQUESTED BY APPLICANT

: FOR FURTHER DETAILS, PLEASE REFER TO THE
FOLLOWING PAGE(S)

: THE TEST DATA WERE PROVIDED TO CLIENT FOR
THEIR OWN ANALYSIS.

SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd.

SHHI 1906021 405 B

Melody Zhang
Authorized Signatory
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Test Conducted:

Marking and Labe

ling (EN 14041:2004 / AC: 2006 Clause 6)

Test Property

Test procedure/reguirements Rating/ Result

Marking and
Labelling
Clause 6

Products which conform to the requirements of this document
shall be clearly and indelibly marked by the manufacturer either
on their package or on an adhesive label with the following
information:

a) the number and the year of this European Standard, i.e. EN
14041:2004;

b) the manufacturer's or supplier's identification;

c) the product name and batch number (possibly in code form).

Pass

Unless ctherwise agread in writing, this dncumant is issued by ma Company subject to |ts General Conditions of Service printed
ovarleaf, available on request or accessible at [IWWw. 808, Tg_mg-gg_q _cq_g.;lgng and, for electronic farmat documents,
subject to Terms and Conditions for Electronic Documenis aﬁ a cnm an srms%ﬁcnn :huns.fTelma ~a-Document. aspx.
Anention I8 drawn 1o the limitation of Habliy, |nnem||mcam:n an Tar s:i o Yy
advised thal information contained herean re ndings at t‘h& tlms of |Is inlefv&nt-on anly and withir the limits of
Client’s Instructions, If any. The Company's sole meponslblll Is to s Client and this document does not sxonerate parties to a
transaction from exercising all their rights and obligations undar the transaction decuments. This document cannot be reproduced
except in full, without priar w;lllan approval of the Cnmpany Any unauthorized alteration, for?ary or falsification of the content or
appearance of this | and may be prosecuted to the fullest extent of the law. Unlesn otherwise slated the
msuits shownin lhlE fest (Epurt lefer cm!;r h:\ tha sample(s) le glnd and such sample{s) ale lelamed fDr 30 dayi anl Iy.

To i ing finspection report & certificate, pls tuss sphone: (B6-TE5) 8307 1443

s document IS

CN,Doct
1 d“Bdldng Ne.ABS, ‘:Hmr fLrD:asx'.ﬂﬁShanghd China 200233 t (56)400960 9661  f (B6-21) 61156809 WWW,SQSQroup.com.on
*E kg CG‘EEIM&%%‘WE BB 200233 L (86)400960 9681 T (86-21)61156299 @ sgs.china@sgs.com

Member of the 5GS Group (SGS SA)



Test Report

Sample Photo:

No.: SHHL1906029149FB Date: JUN. 26,2019  Page: 3 of 6

Test sample

Artwork of Label provided by client

SPC Flooring
Rigid Core Flooring

Product:

Standard: EN 14041:2004/AC:2006

Manufacturer: |DECNO GROUP LIMITED

Website: www.decnoflooring.com

)
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Test item: Dynamic coefficient of friction
Test Method: EN 13893:2002

Test condition:

Specimen dimension: 1000mmx288mm

Testing surface: front side

Testing speed: 0.20m/s

Test Result:

Dynamic coefficient of friction:

X Direction: 0.31
Y Direction: 0.33

Specimen photo(s):

Front view

Back view

Specimen (Testing surface) Specimen

Note: The test was performed by SGS-CSTC Standards Technical Services Co., Ltd. Xiamen

Branch Testing Center.

{ 4“5&1»;_ o6, VehanRoad
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Test Part Description :

Specimen No. SGS Sample ID Description
SN1 SHA19-126517.001  Grey plastic board with black with wooden cover
Remarks :

(1) 1 mg/kg = 0.0001%

(2) MDL = Method Detection Limit
(3) ND = Not Detected ( < MDL )
(4) "-" = Not Regulated

Entry 22 of Requlation (EC) No 552/2009 amending Annex XVII of REACH Requlation (EC) No
1907/2006- Pentachlorophenol (PCP)

Test Method :  With reference to LFGB 8§ 64 BVL B 82.02.8 - 2001, analysis was performed by
GC-ECD or GC-MS.

Test Item(s) Limit Unit DL 001
Pentachlorophenol (PCP) 1000 mg/kg 05 ND
Conclusion PASS

Formaldehyde Emission

Test Method :  With reference to EN 717-1:2004,analysis was performed by UV-Vis.

Test Item(s) Unit DL 001
Formaldehyde Emission (In air) mg/m3  0.080 ND
Notes :

The reported result is for reference only.

Remark:

1. Since the data and / or information above division line of front page is provided by the applicant,
the relevant results or conclusions of this report are only made for these data and / or
information, SGS is not responsible for the authenticity, integrity and results of the data and
information and / or the validity of the conclusion. Testing results only apply to the sample as
received.

2. The declaration of conformity is only based on the actual value of laboratory activity,
measurement uncertainty of the results not take into account.
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Sample Photo:

SHA61912651701

SGS authenticate the photo on original report only

***End of Report***
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B DECNO

floor of innovation

SGS Test

SGS international authoritative standard inspection

organization

SGS certification means a compliance certification
conducted by SGS to targets based on standard, reg—
ulations, customer requirements, etc. Inspection, de—
tection, authentication, certification, etc. must be con—
ducted before relevant certification.

ISO 7001 150 |400|

Quality Management System  Environmen t Management System

Tel: +86-400-110-0010
Web: www.decnofloorings.com
Email: sales@decnoflooring.com

Whatsapp/Wechat:+8617736066787



